&F SINCE 1955

ROVAL

ROVAL Corporation
EEEEBAE 1S012944 C5-High

ISO 12944 :2018 Paint and varnishes — Corrosion protection of steel structures by protective paint system

(BHETZR — HRERVATLICLSMBEYDERIIE)

1S012944 [FREZH AT LIZCKDEEN LHERET 5-ODERHFETT,
A—/NJL, F=ETARA—/3)L D 80 ¢ m FIE (X 1SO12944 C5-High TIEE SN - EHIZEESLTLET,
DFEYTEEDRKY,

(BEBENE:C5) SEREEBEDEBDHLLITEMIBICENT,

(HAEmt AES: High) 15~25 EDMAEHMNEIEFTES

CEEERLEY,
BRERIESE
x| BELANIL REH
C1 O TIELY BRELTRBOREDHIEY (BT, . PR RTILERE)
- L RENELHREDLVEY (BE. ABELL)
K55 e thisy, E4This
o3 chig BHBLIVIXOSER. PEEED _BILESL2FER. RENDEE
== DR
c4 =R ITHEMHERLVHIENEEDEFE
C5 FEBIZHL ERERDERDHLL T E i
CX BHTELY BENEREDEBRERIVEFEEY
Im1 RKBE SANERAE . KD RERT
Im2 HBKERILEKERE | KF, BELEDEEMDHHE LIS (EKHELL)
Im3 nf=ab 54 HEEAY., . HERE
Im4 BKERILEKEE | BEEEY. REEEYM EXHEHY)

AT AR
748 HHEH
Low (L) ~7 EXRiik
Medium (M) 7~15 £
High (H) 15~25 4
Very High (VH) 25 L E

IR HATMAERETREHEITEHYEE A,

THRa—/\IL

2024/02/22



\‘\“'“//I

R\, A AT
\&{//@ R E A

\gh

sz CINAS &

clh \ @ 3 TESTING
NN \I CNAS L0896

170014240442 (2020)EiA ¥k (054)5 /"//nln\\‘\

Q)

N

Test Report

Report Number:TW21527W2 (En)

Name of Product Roval Cold Galvanizing Compound

Shanghai Roval Zinc Rich Paint

Entrusting Corporation (..  ation

Test Category Entrusting Test

Report Issue Date May 21, 2021
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National Quality Supervision Testing Center for Paint

Test Report

Report Number:TW21527W2 (En) Page 1 of 2
Name of Product |Roval Cold Galvanizing Compound Number of Sample TW21527
.. |Shanghai Roval Zinc Rich Paint y B
Manufacturer Caktiaration Trademark ROVAL
Address Of
; No. 393 Fenggong Road, Malu Town, ’ : S
EnFru§tlpg Jiading District, Shanghai Entrusting Date February 20, 2021
Corporation
Tel Of Entrusting e Samples Arriving I
Caranletion 021-69156584 Date February 20, 2021
Sample The appearance of the 16 test panels on steel plates delivered by the
Description entrusting corporation is grey and flat
ISO 12944-6:2018 Paints and varnishes — Corrosion protection of steel
Test Basis structures by protective paint systems —Part 6: Laboratory performance test
; o methods (Test regime 1, C5, high )
Test Date February 24, 2021~May 11, 2021
The sample delivered conforms to the technical specified in
IS0 12944-6:2018 Paints and varnishes — Corrosio teel
Conclusi structures by protective paint systems —Part 6; nce test
OriclusieR methods (Test regime 1,C5, high)
Dat i B \ : ay 21!
2021 WM X /03
I. Information provided by the entrusting corporation:the substrate of the
test panel is steel plate, of which the surface is sandblasted to Sa2. 5, the
surface roughness is medium (G), and the film thickness is (80 + 10) wum.
Remarks 2.The items tested of ISO 12944-6:2018 are all within the scope of
accreditation and authorization of our center
3. The photos of the second and third items before and after tests are shown
in the appendix.
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Test Results:
Report Number: TW21527W2 (En) Page 2 of 2
. . Item’s )
No. Test Items Technical Requirements Test Results Coneluain Remarks
0% adhesive failure
between steel/
metalized
steel respectively and
: the first coat (unless P R : :
1 | Adhesion, MPa pilisofF valuss are ot 5.9(5.1~7.1), 100%B Qualified ISO 4624:2016
least 5 MPa), minimum
pull-off value of 2.5
MPa
for each measurement
720h, blistering
0(S0),
rusting R805 720h,b%is§ering
cracking 0(S0), 0(S0
flaking 0(S0), rusting RiO
0% adhesive failure cracking 0(S0), TS,
Heat and between steel/ flaking 0(S0) ; 62707
9 Himidity Test ; metallzed1 y adhesion)(pull— Qualified 201 AN
steel respectively an off test) after ISOZ"_
the first cTat (unless | heat and humidity 4624:20?6%
pull-oft values are at test is b. 7MPa ; (o
least 5 MPa), minimum | (5. IMPa~6. 2MPa), : ﬁ
pull-off value of 2.5 100%B '
MPa
for each measurement
1440h, the creepage
from the
scribe 1s<<1. 5mm; N
On the unscribed areas {%4Ohfthe{? LS ?O
of creepage from the
the oadnt Bilm scribe on the paint
ll?sterin ; film, blistering
L LEIRE N 0(S0), rusting Ri0,
0(S0), rusting RiO, T
: cracking 0(S0),
cracking 0(S0), flaking 0(S0), the
Neutral salt flaking 0(SO0), whitening ares is Qualified IS0 9227:2017
3 0% adhesive failure g arcai: L IS0 4624:2016

Spray test

between steel/
metalized
steel respectively and
the first coat (unless
pull-off values are at
least 5 MPa), minimum
pull-off value of 2.5
MPa
for each measurement

60%;adhesion (pull-
off test) after
neutral
salt spray test is
5. 6MPa (4. TMPa~
7.6MPa), 20%A/B, 80%
B

Blank
Below
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Test Report

Report Number:TW233597W1 (En)

Epo Roval Cold Galvanizing

Name of Product E oiip i

Entrusting Corporation Shanghai Roval Zinc Rich Paint

Corporation
Test Category Entrusting Test
Report Issue Date February 8, 2024
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National GoldSun (Changzhou) Test &
Certification Technology Co., Ltd.

Test Report

Report Number:TW233597W1 (En) Page 1 of 2
Name of Product |Epo Roval Cold Galvanizing Compound | Number of Sample TW233597
Shanghai Roval Zinc Rich Paint
Manufacturer Chrporation Trademark ROVAL
Address 0f
. : No. 393 Fenggong Road, Malu Town, 4
Entrusting S e . Entrusting Date October 23, 2023
Corporation Jiading District, Shanghai
Tel Of Entrusting L Samples Arriving
Gorporation 021-69156584 Date October 23, 2023
Samplg The appearance of the 10 test panels on steel plates delivered by the
Description entrusting corporation is grey and flat.
ISO 12944-6:2018 Paints and varnishes—Corrosion protection of steel
Test Basis structures by protective paint systems—Pat 6: Laboratory performance test
methods (C5, Test regime 1, High)
Test Date October 31, 2023~ January 11, 2024
The delivered samples confor
IS0 12944-6:2018 Paints and var
Conclitsi structures by protective paint
B methods (C5, Test regime 1, Hi
Information provided by the entrusting corporation: the substrate of the
Remarks test panels is steel plate, the grade of surface treatment is Sa2.5, the

profile grade is “medium (G)”, and the dry film thickness of the test panels
is (80+10) nm.
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Test Results:
Report Number: TW233597W1 (En)

No.

Test Items

Technical
Requirements

Test Results

Adhesion, MPa

0% adhesive failure
between steel/
metalized steel
respectively and
the first coat
(unless pull-off
values are at least
5MPa), minimum
pull-off value of
2. 5MPa for each
measurement

6(3.2~6.9), 100%B

Resistance to
humidity

720h, blistering 0
(S0), rusting RiO,
cracking 0(S0),
flaking 0(S0); 0%
adhesive failure
between steel/
metalized steel
respectively and
the first coat
(unless pull-off
values are at least
5MPa), minimum
pull—off value of
2.bMPa for each
measurement

720h, blistering 0
(S0), rusting RiO,
cracking 0(S0),
flaking 0(S0), the
whitening area is
40%; adhesion
(pull-off test)
after resistance to
humidity is 4MPa
(2. 6MPa~ 4. 8MPa),
100%B

Neutral salt spray
test

Blank Below

1440h, the creepage
from the scribe
is<1.5mm; on the
unscribed areas of
the paint film,
blistering 0(S0),
rusting RiO,
cracking 0(S0),
flaking 0(S0), 0%
adhesive failure
between steel/
metalized steel
respectively and
the first coat
(unless pull-off
values are at least
bMPa), minimum
pull-off value of
2.bMPa for each
measurement

1440h, there is no
creepage from the
scribe on the paint
film; on the
unscribed areas of
the paint film,
blistering 0(S0),
rusting Ri0,
cracking 0(S0),
flaking 0(S0), the
whitening area is
80%; adhesion
(pull-off test)
after neutral salt
spray test is 6MPa
(5. O0MPa~ 6. TMPa),
40%A/B, 60%B

Page 2 of 2
Item’ s
Conclusion Remarks
Qualified
N
1#bied A
Qualifie 'fi’
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—————— End of the Report
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